Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)

2. First Notice (NORI-Notice of Receipt of Application and Intent
to Obtain a Permit)

3. Application Materials



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

SUMMARY OF APPLICATION IN PLAIN
LANGUAGE FOR TPDES OR TLAP PERMIT
APPLICATIONS

Summary of Application (in plain language) Template and
Instructions for Texas Pollutant Discharge Elimination System
(TPDES) and Texas Land Application (TLAP) Permit
Applications

ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT APPLICATIONS
INDUSTRIAL WASTEWATER/STORMWATER

The following summary is provided for this pending water quality permit application being
[...]
2/27



Ramboll - Permit Renewal and Amendment WQ0005283000

Executive Summary

1. Introduction

This Executive Summary and subsequent attachments constitute the permit renewal with major
amendments for the Steel Dynamics Southwest, LLC Sinton Mill facility (“facility”) located at 8534
Highway 89, in San Patricio County, Texas with TPDES Permit No. WQ0005283000. Sinton Mill is a
flat roll steel making and finishing facility and operates under Standard Industrial Classification (SIC)
Code 3312 (Steel Works, Blast Furnaces, and Rolling Mills). The facility processes include steel
making by electric arc furnace, casting, rolling (hot and cold), acid pickling, and steel and galvanized
coil coating. The process wastewater discharge from the facility is subject to 40 CFR 420 Subparts F,
G, I, ], and L and 40 CFR 465 Subparts A and B.

This summary contains a brief description of the materials contained in this renewal application and
provides supplemental information for specific questions of the Technical Report and worksheets. In
addition to this Executive Summary, the sections of the application include:
e Administrative Report 1.0 with USGS Topographic Map
e Administrative Report 1.1 with Affected Landowners Map, Landowners List, and Outfall
Photographs
e Supplemental Permit Information Form
e Public Involvement Plan Form
e Plain Language Summary Form
e CORE Data Form
e Technical Report 1.0 with the following worksheets
o Worksheet 1.0 - EPA Effluent Categorical Guidelines
o Worksheet 2.0 - Pollutant Analyses Requirements
o Worksheet 4.0 - Receiving Waters
o Worksheet 7.0 - Stormwater Runoff
e Figures and attachments including facility maps and water treatment additives

2. Requested Amendments

The following details the requested amendments for the renewed permit.

1. Updated Production Rates Impacting Internal OQutfall 201 and 101 Effluent Limits and Recognition
that Anti-Backsliding Regulations Do Not Apply
Steel Dynamics requests the effluent limits for Internal Outfalls 201 and 101 are
updated to reflect the new galvanized material coil coating production rates subject to
40 CFR 465.23, reflecting start-up of a second galvanized line.

The production rates are listed in Worksheet 1.0 of the Technical Report and below for
convenience. Steel Dynamics notes that this requested galvanized material rate includes both
start-up of a second galvanized line (increased production) and a correction to the previously
communicated production rates. 40 CFR 465.02(f) specifies that production quantities (area

3/27



Ramboll - Permit Renewal and Amendment WQ0005283000

processed in this case) means “the area actually exposed to process solutions. Usually this
includes both sides of the metal strip.” The previously communicated production rates, which
serve as the current permit effluent limit basis, only accounted for a single side of the metal strip.
Table 1 below presents the updated basis for the 43.824 million ft2/day of area processed subject
to 40 CFR 465 Subpart B.

Table 1: Updated Production Rates for 40 CFR 465 Subpart B

40 CFR 465 Subpart B Area Processed
Production Line (million ft2/day)

Galvanized Line #1 11.856
Paint Line #1 10.368
Galvanized Line #2 11.232
Paint Line #2 10.368

Total 43.824

The remaining production data, and utility wastewaters receiving best professional judgement
(BPJ) allocations, have not changed and are requested to be continued as the basis for Internal
Outfall 201 and 101 effluent limits in the renewed permit as follows:
e 40 CFR 465 Subpart A (465.13): 10.368 million ft?/day
e 40 CFR 420 Subpart F (420.64): 19,000,000 Ibs/day
e 40 CFR 420 Subpart G (420.74(c)(1)): 19,000,000 Ibs/day
e 40 CFR 420 Subpart I (420.94(b)(2)): 7,572,000 Ibs/day
e 40 CFR 420 Subpart J (420.104(a)(5)): 5,361,000 Ibs/day
e 40 CFR 420 Subpart L (420.124(a)): 5,114,000 Ibs/day
e Utility wastewaters BPJ allocations: 0.2346 MGD
o Non-contact waters (melt shop, compact strip production, and cold mill): 0.1108 MGD total
o Reverse osmosis reject (cold mill): 0.1238 MGD

Steel Dynamics notes that given the material alterations at the facility (addition of a second
galvanized line), the anti-backsliding regulations do not apply per the exception in 40 CFR
122.44(1)(2)(i)(A).

2. Remove Duplicated Parameters from Internal Outfall 201
Steel Dynamics requests the following parameters, which are limited at both Outfalls
101 and 201, be removed from Outfall 201 to reduce duplicate sampling: total
suspended solids, oil and grease, total chromium, and total zinc.

In the current permit, the discharge from Outfall 201 is subject to federal effluent limitation
guidelines at 40 CFR Part 465 (Subparts A and B) and the discharge from Outfall 101 is subject to
federal effluent limitation guidelines at 40 CFR Parts 420 (Subparts F, G, I, J, and L) and 465
(Subparts A and B). Wastewaters monitored at Outfall 201 are once again monitored at Outfall
101. Steel Dynamics requests continuation of this permitting basis with an adjustment to select
parameters, which are limited by both 40 CFR Parts 420 and 465 to reduce duplicate sampling.
Specifically, total suspended solids, oil and grease, total chromium, and total zinc, which are
currently limited at both Outfalls 201 and 101, are requested to be removed from Outfall 201.
The wastewaters monitored at Outfall 201 undergo additional treatment for total suspended
solids, oil and grease, total chromium, and total zinc prior to discharge and monitoring at Outfall

4/27



Ramboll - Permit Renewal and Amendment WQ0005283000

101. Therefore, application of these effluent limits at Outfall 101 is representative of the removal
efficiencies of the entire treatment system. Additional details regarding the wastewater treatment
system are provided in Section 6.

Steel Dynamics notes the following:

e All parameters currently monitored and limited at Outfall 101 are requested to be continued at
Outfall 101.

e 40 CFR 465 does not require that effluent limitations are applied to internal outfalls.

This request is in alignment with the NPDES Permit Writers’ Manual (2010) building block
approach when there is a mixture of regulated and unregulated wastewater streams. In lieu of
assigning best professional judgement technology based effluent limits for the parameters, which
are not limited by both 40 CFR Parts 420 and 465, Steel Dynamics requests that Outfall 201 is
maintained with those parameters that are not limited by 40 CFR 420 (total copper, total cyanide,
and total iron). Table 2 below summarizes the requested outfall location for application of
individual parameter limits.

Table 2: Parameters Requested to be Limited at Outfalls 101 and 201

Limited in Limited in Current Permit Requestf:d C_)utfall
Parameter 40 CFR 40 CFR Outfall Limits for Application of
Total Suspended Yes Yes 101 and 201 101 only
Solids
Oil & Grease Yes Yes 101 and 201 101 only
Chromium, total Yes Yes 101 and 201 101 only
Copper, total Yes No 201 201
Cyanide, total Yes No 201 201
Iron, total Yes No 201 201
Lead, total No Yes 101 101
Naphthalene No Yes 101 101
Nickel, total No Yes 101 101
Tetrachloroethylene No Yes 101 101
Zinc, total Yes Yes 101 and 201 101 only

3. Update Process Wastewater and Utility Wastewater Definitions in the Permit
Steel Dynamics requests the process wastewater definition is updated to include maintenance
wastewaters as follows:
The term process wastewater means any water which, during manufacturing, processing, or
maintenance activities, comes into direct contact with or results from the production or use of any
raw material, intermediate product, finished product, byproduct, or waste product. The discharge
of process wastewater is authorized in this permit via Outfall 001.

Steel Dynamics requests the utility wastewater definition is updated to include boiler blowdown,
utility system maintenance wastewaters like reverse osmosis clean-in-place water, and potable
water from leaks and/or use of safety showers and eyewash stations.

5/27



Ramboll - Permit Renewal and Amendment WQ0005283000

4. Authorization to Re-use Treated Effluent in Lieu of Discharge
Steel Dynamics is progressing a water re-use project, which would reduce the overall flow at
Internal Outfall 101 / Outfall 001. Specifically, a reverse osmosis unit is being considered to
capture and re-use the treated effluent to reduce overall make-up water needs. Additional details
about this proposed system are included in Section 6.

Steel Dynamics requests permit authorization to re-use the treated effluent as make-up water for
onsite processes in lieu of discharging the effluent to Chilitpin Creek (Permit Condition 7).

3. Water Supply & Facility Water Balance

The facility water balance / wastewater diagram is included in Figure 06. Water is supplied primarily
as untreated surface water from Lake Texana, sourced from the City of Corpus Christi’'s Mary Rhodes
pipeline (PWS No. 1780003). Water from onsite wells is used during periods where water is not
available from the pipeline (typically due to pipeline maintenance or upset). A water reuse system is
being progressed as an alternate source of make-up water (discussed in more detail in Section 6).
The raw water is pumped into an approximately 50-million-gallon storage pond; a coagulant may be
added to the raw water pond for solids settling in the pond. Fire protection, make-up water, and
other miscellaneous processes use approximately 5.5 million gallons of water per day.

Sanitary wastewaters generated at the facility are sent to the City of Sinton.

4. OQutfall Description

Wastewaters are generated from process operations, associated utilities, maintenance operations,
and stormwater management. Steel Dynamics discharges treated wastewater and collected
stormwaters via ditches to Chiltipin Creek, thence to Chiltipin Creek Tidal, thence to the Aransas River
Tidal, Segment ID 2003. The location of each outfall is found in Figure 03 Facility Map. A description
of each outfall and the authorized wastewaters discharged is below.

4.1 Outfall 001

Outfall 001 is authorized to discharge treated process wastewaters and utility wastewaters from the
constructed wetlands. Outfall 001 is located at the weir box exit of the constructed wetlands:
28.052195, -97.443038. The weir box discharges via a series of ditches to Chiltipin Creek. Under
typical operating conditions, effluent from Internal Outfall 101 is discharged through the constructed
wetlands to Outfall 001. If needed, the facility may discharge the previously monitored effluent from
Internal Outfall 101 directly to Outfall 001, bypassing the constructed wetlands.

4.1.1  Internal Outfall 101

Internal Outfall 101 is authorized to discharge treated process wastewaters and utility wastewaters
from the wastewater treatment system to either the constructed wetlands (routine operations) or
directly to Outfall 001. Internal Outfall 101 is located at the discharge of the final sand filters:
28.058033, -97.452492. Treated process wastewaters include steel making wastewaters subject to
40 CFR 420 and the previously monitored effluent from Internal Outfall 201.

6/27



Ramboll - Permit Renewal and Amendment WQ0005283000

4.1.2 Internal Outfall 201

Internal Outfall 201 is authorized to discharge coil coating process wastewaters subject to 40 CFR 465
from the caustic wastewater pretreatment system to the Equalization Tank of the wastewater
treatment system. Internal Outfall 201 is located at the discharge of the sand filters associated with
the neutralization pretreatment system: 28.058031, -97.451669.

4.2 Outfalls 002, 003, and 004

Outfall 002 is authorized to discharge industrial stormwater and allowable non-stormwaters from
Detention Pond 1 through a series of ditches to Chiltipin Creek. Outfall 002 is located southeast of the
Administrative Building: 28.052707, -97.453851.

Outfall 003 is authorized to discharge industrial stormwater and allowable non-stormwaters from
Detention Pond 2 through a series of ditches to Chiltipin Creek. Outfall 003 is located southwest of
the metal scrap storage yard: 28.052415, -97.445490.

Outfall 004 is authorized to discharge industrial stormwater and allowable non-stormwaters from
Detention Pond 3 through a series of ditches to Chiltipin Creek. Outfall 004 is located south of the
slag processing area: 28.054341, -97.441343.

5. Wastewater Generation

Steel Dynamics production processes generate process wastewaters (direct contact) and utility
wastewaters (non-contact). A description of each source of wastewater is included in the following
sections.

5.1 Process Wastewaters (Direct Contact Systems)

Contact Water systems provide direct cooling, rinsing, and other functionality for the steel process.
Contact water is defined as water that makes direct contact with the steel being processed. Contact
water systems consist of compact strip production (CSP) (Caster) Contact, CSP (Rolling Mill) Contact,
Laminar Cooling Contact, and Cold Mill Contact. Makeup water for contact water systems comes from
the Raw Storage Pond and blowdown from other non-contact and contact systems. Water used in the
Cold Mill Contact systems is first treated using reverse osmosis (RO). Each contact water system,
excluding Cold Mill Contact, utilizes scale pits for the removal of mill scale and oils and blown down to
the CSP (Rolling Mill) contact system.

Specifics regarding each contact process and generated wastewaters are further described in the
following sections. In addition to the contact wastewaters generated from routine manufacturing
operations, maintenance activities may also generate process wastewaters that are either managed
at the Wastewater Treatment System for discharge or are collected for offsite disposal.

5.1.1 CSP (Caster) Contact Water System

The CSP (Caster) Contact Water System primarily provides water to sprays that cool rolls and steel as
it emerges from the caster mold. The CSP (Caster) Contact Water System provides water to the
following processes:

7/27



Ramboll - Permit Renewal and Amendment WQ0005283000

e Open Machine Cooling
e Flume Flushing
e Spray Cooling

CSP (Caster) Contact Water System is an open-loop system consisting of a cold well, sand filter,
flume, scale sump, and cooling tower. After contact with the steel, the cooling water is collected

and transported by a flume to a scale pit. The water then passes through a sand filter, cooling

tower and is deposited into a cold well. Water from the cold well is sent as make-up water to the CSP
(Rolling Mill) Contact Water System. Backwash from the sand filters is sent to the Sand Filter
Backwash System.

5.1.2  CSP (Rolling Mill) Contact Water System

Once the steel strip leaves the caster and passes through the tunnel furnace, the CSP (Rolling Mill)
Contact Water System provides a high-pressure water spray to remove scale from the strip. After the
removal of scale, the steel goes through the hot rolling process. In the hot rolling process, the strip
passes through multiple rolls to reduce it to the desired thickness. The rolls use water for cooling and
lubrication. The CSP (Rolling Mill) Contact Water System provides water to the following processes:

e Minor Cooling

e Descale

e Work Roll Cooling

The CSP (Rolling Mill) Contact Water Cooling System is an open-loop system consisting of a flume,
cold well, sand filters, scale sump, and cooling tower. From a cold well, water is sent to perform tasks
in the descale or hot rolling process. The water for the descaling process is directed through a sand
filter and into a descale storage tank. The descaling storage tank is designed such that a portion of
the filtered water is routed back to the cold well, providing filtered water to the descaling process and
a side stream filter for the whole CSP (Rolling Mill) Contact Water System. Upon use, water is
collected and transported by a flume to a scale sump. After the scale sump, water is directed through
a cooling tower and back into the cold well. Backwash from the sand filters is sent to the Sand Filter